
 

 

 

BEFORE THE ENVIRONMENTAL APPEALS BOARD 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

WASHINGTON, D.C. 

 

__________________________________________   

       ) 

       ) 

In re: City of Lowell, Massachusetts  )   Case no. ____   

 NPDES Permit No. MA0100633  ) 

       ) 

__________________________________________)  

 

 

PETITION FOR REVIEW 

 

 

  



ii 

 

TABLE OF CONTENTS 

 

Table of Authorities ....................................................................................................................... iii  

 

Introduction ......................................................................................................................................1   
[...]
treatment works and to properly operate and maintain the treatment works.  

Furthermore, the extraneous flow due to significant I/I greatly increases the potential for sanitary 
sewer overflows (SSOs) in separate systems. Consequently, the effluent flow limit is a permit 
condition that relates to the Permittee’s duty to mitigate (i.e., minimize or prevent any discharge 
in violation of the permit that has a reasonable likelihood of adversely affecting human health or 
the environment) and to properly operate and maintain the treatment works. See 40 C.F.R. 
§§ 122.41(d) and (e). 

2.4 Monitoring and Reporting Requirements 

2.4.1 Monitoring Requirements 

EPA has the authority in accordance with several statutory and regulatory requirements 
established pursuant to the CWA, 33 USC § 1251 et seq., the NPDES program (See § 402 and 
the implementing regulations generally found at 40 C.F.R. §§ 122, 124, 125, and 136), CWA 
§ 308(a), 33 USC § 1318(a), and applicable state regulations to include requirements such as 
monitoring and reporting in NPDES permits. 

The monitoring requirements included in this permit have been established to yield data 
representative of the discharges under the authority of §§ 308(a) and 402(a)(2) of the CWA, and 
consistent with 40 C.F.R. §§ 122.41(j), 122.43(a), 122.44(i) and 122.48. The monitoring 
requirements included in this permit specify routine sampling and analysis, which will provide 
ongoing, representative information on the levels of regulated constituents in the wastewater 



NPDES Permit No. MA0100633  2019 Fact Sheet 
  Page 10 of 40 

discharge streams. The monitoring program is needed to assess effluent characteristics, evaluate 
permit compliance, and determine if additional permit conditions are necessary to ensure 
compliance with technology-based and water quality-based requirements, including WQSs. EPA 
and/or the state may use the results of the chemical analyses conducted pursuant to this permit, 
as well as national water quality criteria developed pursuant to § 304(a)(1) of the CWA, state 
water quality criteria, and any other appropriate information or data, to develop numerical 
effluent limitations for any pollutants, including, but not limited to, those pollutants listed in 
Appendix D of 40 C.F.R. § 122. Therefore, the monitoring requirements in this permit are 
included for specific regulatory use in carrying out the CWA.  

NPDES permits require that the approved analytical procedures found in 40 C.F.R. § 136 be used 
for sampling and analysis unless other procedures are explicitly specified. Permits also include 
requirements necessary to comply with the National Pollutant Discharge Elimination System 
(NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and Reporting 
Rule.2 This Rule requires that where EPA-approved methods exist, NPDES applicants must use 
sufficiently sensitive EPA-approved analytical methods when quantifying the presence of 
pollutants in a discharge. Further, the permitting authority must prescribe that only sufficiently 
sensitive EPA-approved methods be used for analyses of pollutants or pollutant parameters under 
the permit. The NPDES regulations at 40 C.F.R. § 122.21(e)(3) (completeness), 40 C.F.R. 
§ 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 C.F.R. § 136.1(c) 
(applicability) indicate that an EPA-approved method is sufficiently sensitive where:  

• The method minimum level3 (ML) is at or below the level of the applicable water quality 
criterion or permit limitation for the measured pollutant or pollutant parameter; or 

• In the case of permit applications, the ML is above the applicable water quality criterion, 
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high 
enough that the method detects and quantifies the level of the pollutant or parameter in 
the discharge; or 

• The method has the lowest ML of the EPA-approved analytical methods. 

2.4.2 Reporting Requirements 

The Draft Permit requires the Permittee to electronically report monitoring results obtained 
during each calendar month as a Discharge Monitoring Report (DMR) to EPA and the State 

                                                 

2 Federal Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 

3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a 
method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They 
may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration 
point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined 
by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be 
synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Federal 
Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 

 



NPDES Permit No. MA0100633  2019 Fact Sheet 
  Page 11 of 40 

using NetDMR no later than the 15th day of the month following the completed reporting period. 

NetDMR is a national web-based tool for regulated CWA Permittees to submit DMRs 
electronically via a secure internet application to EPA through the Environmental Information 
Exchange Network. NetDMR has allowed participants to discontinue mailing in hard copy forms  
to EPA under 40 C.F.R. §§ 122.41 and 403.12. NetDMR is accessed from the following website: 
https://netdmr.zendesk.com/hc/en-us. Further information about NetDMR can be found on the 
EPA Region 1 NetDMR website.4  

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and 
reports to EPA and the State unless otherwise specified in the Draft Permit. In most cases, 
reports required under the permit shall be submitted to EPA as an electronic attachment through 
NetDMR. Certain exceptions are provided in the permit, such as for providing written 
notifications required under the Part II Standard Conditions.  

2.5 Anti-backsliding 

A permit may not be renewed, reissued or modified with less stringent limitations or conditions 
than those contained in a previous permit unless in compliance with the anti-backsliding 
requirements of the CWA. See §§ 402(o) and 303(d)(4) of the CWA and 40 C.F.R. § 122.44(l)(1 
and 2). Anti-backsliding provisions apply to effluent limits based on technology, water quality, 
Best Professional Judgement (BPJ) and state certification requirements. 

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 
2005 Permit unless specific conditions exist to justify one of the exceptions listed in 40 C.F.R. 
§ 122.44(l)(2)(i) and/or in accordance with § 303(d)(4). Discussion of any applicable exceptions 
are discussed in sections that follow. Therefore, the Draft Permit complies with the anti-
backsliding requirements of the CWA. 

3 Description of Facility and Discharge 

3.1 Location and Type of Facility 

The location of the treatment plant and Outfall 035 to the Merrimack River are shown in Figure 
1.  Outfall 035 is located at latitude 42.64810 N and longitude 71.28753 W.   

The Lowell Regional Wastewater Utility (Lowell RWWU) is an activated sludge wastewater 
treatment facility that is engaged in the collection and treatment of municipal wastewater. 
Currently, the Facility serves approximately 110,000 residents in the Town of Lowell, 25,000 in 
the Town of Tewksbury, 20,000 in the Town of Dracut, 5,000 in the Town of Tyngsboro and 
20,000 in the Town of Chelmsford (180,000 total).  

The Facility has a design flow of 32 MGD and the average for the last 5 years has been 25 MGD. 

                                                 

4 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information. 

https://netdmr.zendesk.com/hc/en-us
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


NPDES Permit No. MA0100633  2019 Fact Sheet 
  Page 12 of 40 

Wastewater is comprised of domestic wastewater, industrial wastewater, septage and stormwater.  

There are 30 industrial users that discharge to the POTW. Pollutants introduced into POTWs by 
a non-domestic source shall not pass through the POTW or interfere with the operation or 
performance of the treatment works. 

Additionally, there are four Co-permittees. The Towns of Chelmsford, Dracut, Tewksbury and 
Tyngsborough, Massachusetts own and operate sanitary wastewater collection systems that 
discharge flows to the WWTF for treatment. These municipalities are Co-permittees for certain 
activities pertaining to proper operation and maintenance of their respective collection systems 
(See Parts I.B, I.C. and I.D of the Draft Permit) which ensures that they comply with 
requirements to operate and maintain the collection systems so as to avoid discharges of sewage 
from the collection systems. These Co-permittees did not apply for permit coverage; with letters 
sent August 6, 2015, EPA waived application requirements for the four Co-permittees.    

A quantitative description of the discharge in terms of effluent parameters, based on monitoring 
data submitted by the Permittee from January 2014 through December 2018 is provided in 
Appendix A of this Fact Sheet.  

3.1.1 Treatment Process Description 

The Lowell RWWU is an activated sludge secondary treatment facility. Influent and septage 
enter the facility and flow through a mechanical screen. The flow is then split in to six primary 
clarifiers for settling. Afterwards, the flow is split in to eight aeration basins. A fine-bubble 
aeration system (installed in 2011) aerates the mixed liquor using four 300 hp centrifugal turbo-
blowers. Flow then enters four secondary clarifiers. After flow exits the secondary clarifier, 
chlorine is added for disinfection. Sodium bisulfite is added to dechlorinate the effluent prior to 
discharge to a diffuser in the middle of the Merrimack River.  

Settled material from the primary clarifier is thickened via gravity thickener. Settled material 
from the secondary clarifier is put in to a rotary drum thickener (RDT). Sixty percent of the 
sludge from the primary clarifier is combined with 20 percent of sludge from the secondary 
clarifier and 20 percent septage for dewatering. The solution is dewatered using a belt filer.  In 
2018, 25,116 wet tons of sludge were generated at the Lowell RWWU.  This sludge is disposed 
of via landfill and offsite composting. 

3.1.2 Collection System Description 

The collection system in Lowell is a combination of combined and separate sewers. The 
collection systems for Tewksbury, Dracut, Tyngsboro, and Chelmsford are separate. A combined 
sewer system conveys domestic, industrial and commercial sewage in addition to stormwater 
during storm events.  A separate sanitary sewer conveys domestic, industrial and commercial 
sewage, but not stormwater. It is part of a “two pipe system” consisting of separate sanitary 
sewers and storm sewers. The two systems have no interconnections; the sanitary sewer leads to 
the wastewater treatment plant and the storm sewers discharge to a local water body. 



NPDES Permit No. MA0100633  2019 Fact Sheet 
  Page 13 of 40 

4 Description of Receiving Water and Dilution 

The Lowell RWWU discharges through Outfall 035 into the Merrimack River within Segment 
MA84A-03. This segment is 8.8 miles in length and extends from the Lowell RWWU outfall at 
Duck Island, Lowell to the Essex Dam, Lawrence. 

The Lowell RWWU is also authorized to discharge from nine (9) Combined Sewer Overflows 
(CSOs). CSO 002 discharges to Segment MA84A-01 of the Merrimack River. This segment is 9 
miles in length and flows from the state line at Hudson, NH/Tyngsborough to Pawtucket Dam, 
Lowell. CSOs 008, 027, 030 (1&2), 011 and 012 discharge to Segment MA84A-02 of the 
Merrimack River. This segment is 3.2 miles in length. It begins at Pawtucket Dam, Lowell and 
runs to the Lowell RWWU outfall at Duck Island, Lowell. CSO 007 discharges to Beaver Brook 
within Segment MA84A-11. This segment is 4.8 miles in lengths and travels from the New 
Hampshire state line near Dracut to the confluence with the Merrimack River in Lowell. CSO 
020 discharges to the Concord River within Segment MA82A-09. This segment is 0.9 miles in 
length and flows from the Rogers Street Bridge, Lowell to the confluence with the Merrimack 
River in Lowell. 

Segments MA84A-03, MA84A-01, MA84A-02, and MA82A-09 have been classified as Class B, 
warm water fishery in the Massachusetts WQSs, 314 Code of Massachusetts Regulations 
(“CMR”) 4.05(4)(a) The MA WQS at 314 CMR 4.05(3)(b) state that Class B “waters are 
designated as habitat for fish, other aquatic life, and wildlife, including for their reproduction, 
migration, growth and other critical functions, and for primary and secondary contact 
recreation. Where designated in 314 CMR 4.06, they shall be a source of public water supply 
and with appropriate treatment (“Treated Water Supply”). Class B waters shall be suitable for 
irrigation and other agricultural uses and for compatible industrial cooling and process uses. 
These waters shall have consistently good aesthetic value.” MA WQS at 314 CMR 4.06 
(1)(d)(8) states that for warm water fisheries “dissolved oxygen and temperature criteria for 
warm water fisheries apply.” 

Segment MA84A-11 is classified as a Class B, cold water fishery in the Massachusetts WQS. 
Class B “waters are designated as habitat for fish, other aquatic life, and wildlife, including for 
their reproduction, migration, growth and other critical functions, and for primary and 
secondary contact recreation. Where designated in 314 CMR 4.06, they shall be a source of 
public water supply with appropriate treatment (“Treated Water Supply”). Class B waters shall 
be suitable for irrigation and other agricultural uses and for compatible industrial cooling and 
process uses. These waters shall have consistently good aesthetic value.” Beaver Brook has the 
added qualifier of being a cold water fishery. MA WQS at 314 CMR 4.06 (1)(d)(7) states with 
regard to cold water fisheries; “in these waters dissolved oxygen and temperature criteria for 
cold water fisheries apply. Certain waters not designated as cold water in 314 CMR 4.00 may 
contain habitat that supports a cold water fish population and, in such cases, the cold water fish 
population and habitat shall be protected and maintained as existing uses. The Massachusetts 
Division of Fisheries and Wildlife is responsible for identifying cold water fish populations that 
meet their protocol regardless of whether or not the water meets the cold water criteria on 314 
CMR 4.00. Where cold water population has been identified by the Division of Fisheries and 
Wildlife as meeting their protocol, but the water has not been documented to meet the cold water 
criteria in 314 CMR 4.00, the Department will protect the existing cold water fish population 



NPDES Permit No. MA0100633  2019 Fact Sheet 
  Page 14 of 40 

and its habitat as an existing use. 

Segments MA84A-01, MA84A-02 and MA84A-03 also include classification qualifiers for 
treated water supply and CSO. Segment MA82A-09 includes a classification qualifier for CSO. 
The MA WQSs at 314 CMR 4.06 (1)(d)6 states that the qualifier, treated water supply “denotes 
those Class B waters that are used as a source of public water supply after appropriate 
treatment. These waters may be subject to more stringent site-specific criteria established by the 
Department as appropriate to protect and maintain the use.” The MA WQSs do not include any 
site-specific criteria for these segments. The MA WQSs at 314 CMR 4.06(1)(d)10 state that 
waters with the qualifier ‘CSO’ “are identified as impacted by the discharge of combined sewer 